Appendix B4

SGWPW-JHSW-NWW-PM-PLN-00519

Groundwater Management Sub Plan — SSI
9737

Sydney Gateway Road Project
June 2021



THIS PAGE LEFT INTENTIONALLY BLANK



A SYDNEY GATEWAY

Joint Venture Project
OHN

=
H (\U SEYMOUR
N T WHYTE

HOLLAND

Contents
L0 01 1= o 1
Glossary/ AbDBreviations..........cccciiiiii s —————— 5
I 11411 o T LW T o) o 6
PR O 4 | (=« SRS 6
1.2 Environmental management SyStemMS OVEIVIEW .........ccooviieeiiiiiiii et 6
LG T = 2T (o | {011 o PO UPPPR PRI 6
2 Purpose and objJeCtiVeS......cccccurriiiiiiiiiiiiir s ————— 9
0 T o Uy o Yo P 9
pA A oo o1 YRS 9
2.3 OBJECHVES ....eeeeeeiiiie ettt e et e e e e e e e n e e e e a e 9
2.4 Targets and performance OUICOMES.............coooiiiiiiiiiiii 9
[...]
below provide further details.

5.21 Groundwater Drawdown and Settlement

There are 23 items of Project infrastructure estimated to intercept the groundwater table. Highest
inflows are generally associated with the stormwater channel installations. Modelled groundwater
inflow rates during construction are detailed in Table 6-3 of this Plan (refer TWP7).

The temporary nature of groundwater interference activities (excavations and dewatering) limits the
drawdown extent. Drawdown impacts are not anticipated with no groundwater receptors (ie GDEs
or users) within the modelled drawdown. The area of drawdown influence predicted in the
EIS/MDP (TWP 7) intersects a number of built-up areas primarily around Qantas Drive, Airport
Drive and north-west of the Northern Lands, which may therefore be subject to settlement.

The modelled drawdown intersects the Alexandra Canal. The Alexandra Canal is a highly modified
surface water drainage system, it is tidally influenced and has a large catchment. It is considered
unlikely to be noticeably impacted by drawdown from construction activities. There are no other
surface water sources or ecosystem within the modelled drawdown.

Temporary dewatering for construction activities may result in settlement (ie the compression of
the soil structure). Factors influencing potential for settlement include:

e Duration of groundwater drawdown

¢ Depth and thickness of the soil profiles in which settlement occurs

e Spatial extent, distribution and variability of the soil profiles

¢ Geotechnical properties of the materials (ie stiffness and consolidation properties)
¢ Changes in groundwater pressure and/or extent of recharge

Predictions of groundwater drawdown were used to estimate potential ground settlement on
structures adjacent excavations (refer TWP7). The groundwater drawdown is not expected to

SGWPW-JHSW-NWW-PM-PLN-000519 Groundwater Management Sub Plan Page 26 of 39



CYDNEY G A
SY Y G/
AlJoint Venture Project
JOHN [Qsgymgun
HOLLAND

N WHYTE

induce significant settlement with the desktop assessment completed for the project estimating
settlement risk ranging from very slight to slight (ie less than 35 mm maximum settlement).

Drawdown impacts will be monitored as per the Groundwater Monitoring Program (and Dewatering
Management Strategy). Monitoring bores will be equipped with automated pressure transducers
which will record continuous groundwater level data to validate the modelled drawdown.

5.2.2 Impacts on existing groundwater users
Two third-party water supply wells are within the modelled drawdown influence:

¢ Groundwater Works (GW)024036, on Keith Smith Avenue. This bore will be destroyed by
project construction. Survey information has confirmed that this bore is not in use..

e (GWO024655 in a former Caltex property. This bore is on the edge of the modelled drawdown. It
is unlikely the well is used for water supply because of the Botany Sands embargo and the
lands former use as a fuel station.

5.2.3 Acid sulphate soil materials

Dewatering for construction will lower the groundwater table, potentially in areas with ASS
environments. The disturbance and/or dewatering of ASS can lead to oxidation and generation of
sulfuric acid, lowering the pH of the soil and groundwater.

Modelled drawdown intersects areas mapped as class 2 and class 3 acid sulphate soils (ASS).

While groundwater would be captured during dewatering, any oxidised sediments could potentially
continue to generate low pH groundwater and alter groundwater quality which could discharge to
surface water environments.

ASS could corrode subsurface infrastructure and deteriorate surface water quality and riparian
ecosystems. However, riparian ecosystems near the project (ie Alexandra Canal) are tidal and
sediments are predisposed to regular oxidation meaning acidification of the soil has likely already
occurred and the current riparian ecosystem represents this occurrence, or sediments do not contain
ASS generating properties.

5.2.4 Contaminated sites

Soils and groundwater within and in the vicinity of the Project site feature a range of pollutants
depending on the location and historical land uses. There is potential to intersect contaminated soil
and groundwater during excavation which could contaminate receiving environments if not
managed correctly.

It is possible dewatering could draw groundwater contamination plumes toward excavations. The
following known contaminated sites are within worst case scenario modelled drawdown radius:

e Former Tempe landfill -leachate migration is likely to be limited by the bentonite wall and
leachate capture system.

¢ Boral facility — modelled drawdown estimates the stormwater channel installations that flank the
facility and Alexandra Canal could capture contaminated groundwater.

e Sydney Airport staff taxi parking area — the site has known LNAPL of unknown extent.
Modelled drawdown estimates indicate the proposed stormwater line may intersect the LNAPL
plume under worse case conditions.

e The joint user hydrant installation (JUHI) — proposed stormwater lines and retaining walls are
close to the JUHI and there is a high possibly contaminated groundwater would be captured by
excavations.

SGWPW-JHSW-NWW-PM-PLN-000519 Groundwater Management Sub Plan Page 27 of 39



A SYDNEY GATEWAY

iec
JOHN (\'SEVMUUH

HOLLAND AN WHYTE

e (Qantas Jet Base — stormwater lines are closely located and have a high potential to capture
contaminated groundwater if present.
5.2.5 Excavation dewatering

Discharges from dewatering have the potential to impact receiving environments and put
construction workers at risk of exposure to contaminated groundwater.

Discharge criteria for abstracted groundwater is detailed in Section 3.2

5.2.6 Surface Water

Contaminated surface water runoff from construction areas could flow to surface water systems
and infiltrate the groundwater system. However, the infiltration process is generally effective in
filtering polluting particles and sediment, the risk of contaminating groundwater from particulate
bound contaminants, such as heavy metals, is considered low.

5.2.7 Fuel and chemical storage

Inadequate storage or spills of fuels and chemicals during construction could further contaminate
surface and groundwater systems. Soluble pollutants (ie pH altering solutes, salts and nitrates) and
soluble hydrocarbons can infiltrate soils and contaminate groundwater.

SGWPW-JHSW-NWW-PM-PLN-000519 Groundwater Management Sub Plan Page 28 of 39



SYDNEY G A
SYD G/
AlJoint Venture Project
JOHN [Qsgymgun
HOLLAND

N WHYTE

6 Environmental control measures

6.1 Management of Excavation Areas

Management of water entering excavation areas will ultimately determine the extent of
groundwater management during construction. The following steps have been considered for
excavation areas across the Project:

¢ Installation of surface water diversions (clean water diversions, drains/swales etc) where
possible around excavation areas to minimise the extent of surface water runoff that has the
potential to enter excavations (to minimise the extent of water interacting with the groundwater
in excavations);

e The design of the project has actively been completed (being completed) to minimise the
extent of excavation required across the alignment. A significant number of fill areas exist
across the alignment. The groundwater table is high in the Project area and some project
works will be unable to avoid groundwater interactions.

e Where excavations are required, the dewatering strategy (refer Appendix A) will be utilised.
The primary strategy is use of the Water Treatment Plant for managing and treating
groundwater encountered within excavations. As noted in Section 6.2 of the Plan, two WTPs
are proposed for the Project- one fixed location at the C1 Compound and one mobile plant to
assist in management of excavations and dewatering where pipework cannot be feasibly
located to transfer water to the fixed WTP.

e JHSW has undertaken detailed construction planning of the planned excavations across the
Project alignment, timing of excavations (in relation to other activities that require dewatering)
and the volumes of water reasonably expected in the excavations- both during dry weather and
wet weather. This has formed the basis of the sizing of the WTPs.

6.2 Water treatment

6.2.1 Overview

Extracted groundwater, once collected through localised storage in the form of tanks at work fronts
and bunded areas, will be transferred to discrete water treatment plants (WTPs) via high-density
polyethylene (HDPE) pipelines for treatment and subsequent discharge into Alexandra Canal. In
the event transfer to WTP is not available, captured groundwater will be taken off site as liquid
waste.

The potential for appropriately sized storage tanks at various work fronts will be considered as part
of the detailed construction planning for the water management within the work sites.

There are two WTPs proposed for the project as follows:

e A fixed WTP will be located in the C1 Visy Compound as indicated below in Figure 6.1.
This WTP will be designed to an approximate capacity of approximately 25-30L/s. The
exact capacity will be determined as part of the detailed design process.

e A mobile WTP will be located in areas of the Project where pipework to the main/fixed WTP
is not feasible. This WTP will be designed to an approximate capacity of 5L/s.

Both WTPs will discharge into Alexandra Canal in accordance with the Project discharge criteria
(refer to Table 6-1, noting that this criteria is to be finalised in the EPL) and at authorised discharge
points (also to be finalised in the EPL), noting that the discharge point for the mobile WTP will need
to be varied under the EPL from time to time.

SGWPW-JHSW-NWW-PM-PLN-000519 Groundwater Management Sub Plan Page 29 of 39



A SYDNEY GATEWAY

AJoint Venture Project

JOHN SEYMOUR
noriano  (5RARE

Opportunities to reuse treated construction and groundwater to reduce discharge volumes will be
implemented where appropriate.

The treatment process are likely to include:

¢ Pre-treatment: physical separation using baffle bins to remove heavier particulates and air
strippers which will target ammonia, volatile organics, iron and manganese;

e Primary Treatment: settlement, including chemical injection (coagulation, flocculation and
pH adjustment) if necessary. This stage targets organics and heavy metals;

o Secondary Treatment: media filtration using zeolite which will be utilised for physical
filtration for further removal of particulates and ion exchange for metals and ammonia; and,

o Tertiary Treatment: media filtration of coal based granular activated carbon (GAC) and/or
acid washed coconut catalytic GAC, which will incorporate physical adsorption targeting
PFAS removal and provide a fail-safe for any remaining contaminants.

¢ \__\ Legend
@ indicative Water Treatment Plant Location

&s Project Boundary

M*h | ! ) A S 3
Figure 6-1 Indicative location of Water Treatment Plant (C1-Visy Compound)

6.2.2 Discharge volume

Discharge volumes will be monitored and recorded using calibrated flow metres on the WTPs.
Volumes will be reported in routine (3 monthly) monitoring reports.

6.2.3 Discharge water quality

The discharge criteria for Alexandra Canal is detailed in Table 6-1 below. The criteria were
developed in compliance with CoA E93.

SGWPW-JHSW-NWW-PM-PLN-000519 Groundwater Management Sub Plan Page 30 of 39



Table 6-1 — Discharge criteria for Alexandra Canal

ﬁ'\ SYDNEY GATEWA

Joint Venture Project
OHN

o
Of [Q=5aeun
HOLLAND AN WHYTE

Parameter ‘ Unit ‘ Alexandra Canal
pH pH units 7.0t0 8.5
Turbidity NTU 10
Aluminium Mg/l 0.5
Arsenic Mg/l 2.3
Barium mg/L 2
Boron Mg/l 5,100
Cadmium pg/L 5.5
Chromium (VI) Mg/l 20
Chromium (IlI) Mg/l 49
Copper Mg/l 3
Cobalt Mg/l 14
Iron Mg/l 300
Lead Mg/l 6.6
Manganese pg/L 80
Mercury Mg/l 0.40
Nickel pg/L 70
Zinc Mg/l 23
Bicarbonate alkalinity as CaCO3 mg/L 124
Ammonia ug/L 1200
Nitrate ug/L 15
Nitrite ug/L 15
Total Phosphorus ug/L 30
Total Nitrogen ug/L 300
PFOA pg/L 220
PFOS pg/L 0.13
TPH — C6-C9 fractions pg/L 150
TPH — mineral oil (>C9 fractions) Mg/l 600
F2-Napthalene mg/L 70
Ethylbenzene pg/L 110
Total xylenes pg/L 830
p-xylene Mg/l 200
m-xylene ug/L 100
o-xylene Mg/l 350
Naphthalene pg/L 70
Anthracene Mg/l 0.4
Phenanthrene Mg/l 2
Fluoranthene Mg/l 14

SGWPW-JHSW-NWW-PM-PLN-000519

Groundwater Management Sub Plan

Page 31 of 39



/™ SYDNEYGAT

A AlJoint Venture Project
JOHN [Qsgymgun
HOLLAND A\ WHYTE

Parameter Alexandra Canal

Benzo(a)pyrene Mg/l 0.2

Note: Criteria based on draft EPL proposed by the EPA

6.2.4 WTP commissioning

The WTPs performance will be assessed and modified as required to meet the relevant discharge
criteria within the EPL or as listed above. A minimum of two samples, testing the analytes detailed
in Table 6-1, will be completed to confirm the WTPs efficacy. This will be completed once all the
WTP infrastructure is in place.

A relationship between TSS and turbidity can also be developed which can serve as a proxy for the
TSS threshold.

6.2.5 WTP post-commissioning

WTP discharge will be sampled fortnightly during the first 3 months of operation (the
commissioning period). After the commissioning period, JHSWJV will continue to sample WTP
discharge monthly throughout construction. Table 6-1 details the analytes and parameters to be
sampled to ensure discharge criteria are being met.

In-line sensors, monitoring pH and turbidity (as NTU), will be installed to allow operators to observe
any drift in water quality which may require investigation. If the WTP is shut down for maintenance,
raw water will be recycled where appropriate, discharged as trade waste and/or disposed to a
licensed waste facility. It should be noted that routine maintenance will likely be undertaken on
weekend and night periods when inflows are minimal and can be temporarily placed in storage
tanks until the WTP is back online. In the event of emergency maintenance, a review will be
undertaken to determine if construction works need to temporarily cease to manage inflows to the
WTP.

Water quality results and any WTP maintenance will be detailed in routine (3 monthly) monitoring
reports.

6.2.6 Leachate treatment plant

JHSW will establish and operate an upgraded new Leachate Treatment Plant (LTP) for the
duration of activities interact with the former Tempe Landfill. Any groundwater or construction water
within the former Tempe Landfill area will be directed to the LTP for treatment and disposal.

The proposed LTP is a Sequencing Batch Reactor (SBR). This biological process involves utilising
a maintained inventory of nitrifying bacteria to oxidise Ammonia within the raw leachate into Nitrate
and Nitrite prior to discharge to sewer.

The LTP will use the existing leachate collection system, avoiding impacts to the bentonite wall,
and will have sufficient capacity for current and future flows to ensure that the water quality of
Alexandra Canal is not adversely affected by leachate originating from site. The capacity of the
system will be in the order of 200m3/day unblended with a hydraulic blending capacity of
250m3/day.

Leachate will be treated to the requirements outlined in the Sydney Water Trade Waste Agreement
(TWA35548).

SGWPW-JHSW-NWW-PM-PLN-000519 Groundwater Management Sub Plan Page 32 of 39



A SYDNEY GATEWAY

A Aldoint Ve joct
JOHN [Qsgymgun
HOLLAND A\~ WHYTE

6.3 Groundwater drawdown and plume migration

The modelled drawdown during construction is presented in Table 6-3 below (EIS, TWP 7).
Reference to modelled excavation time relates to the number of days an excavation is expected to
be opened.

Table 6-2 — Modelled inflow rates during Project construction

Project Modelled Likely case Worst-case Likely case Worse case

feature excavation inflow rates inflow rates drawdown drawdown
time (days) (ML/day) (ML/day) extent (m) extent (m)

Retaining 3 0.090-0.224 | 0.151-0.740 | 80 100

walls

Stormwater 2 0.03 - 0.41 0.400-1.620 | 70 90